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Applicant  NANXIONG RISING CHEMICAL INDUSTRY CO.,LTD.

oo HE FEETERILLEP 28 R 2T

Address ~ NO.2PINGAN EAST ROAD 2,ZHUJI TNDUSTRIAL PARK,NANXIONG

CITY ,GUANGDONG PROVINCE,P.R.CHINA.
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Thefollowing sample(s) and sample infor mation was/wer e submitted and identified by/on the behalf

of the client
FE PR
Sample Name
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Client Reference
Information
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Sample Received Date
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Testing Period
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Test Requested
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Test Method/Test Result(s)
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(RU-907C. RU-907G. RU-907M. RU-9020B. RU-6520B. RU-9054B. RU-9058B.

RU-9063B. RU-9068B. RU-9073B. RU-9075B. RU-9075B-1. RU-9082B. RU-9086B .

RU-9076B. RU-9078B)
(RU-907C. RU-907G. RU-907M. RU-9020B. RU-6520B. RU-9054B. RU-9058B.

RU-9063B-RU-9068B.RU-9073B.RU-9075B.RU-9075B-1.RU-9082B.RU-9086B .
RU-9076B. RU-9078B)

2016.07.15
Jul. 15, 2016

2016.07.15-2016.07.19
Jul. 15, 2016 to Jul. 19, 2016

MRAE 2 PR, X ATRAS R S T (PD), #R(Cd), K(H), 7STEs(Cr(vl)),
ZIREKIK (PBBS), % 1R Ak (PBDES) BEAT Il it

As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBs) ,
Polybrominated Diphenyl Ethers(PBDES) in the submitted sample(s).
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Please refer to the following page(s).
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2016.07.19

/w.cti-cert.com

No. R177731846

AR AR RN 5 22 [X 70X {28 e ol e
Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China

E-mail: info@cti-cert.com  Complaint call; 0755-33

3681700 Complaint E-mail: complaint@cti-cert.com
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KKHE Test Method
B W7 % s
Test Item(s) Test Method Equipment(s)
H(Pb) Lead (Pb) |EC 62321-5:2013 Ed.1.0 ICP-OES
45 (Cd) Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7K (Hg) Mercury (Hg) IEC 62321-4:2013 Ed.1.0 ICP-OES
A& (Cr(Vl)) Hexavalent IEC 62321:2008 Ed.1 Annex C UV-Vis
Chromium(Cr(V1))
% 2K (PBBS) Polybrominated IEC 62321-6:2015 GC-MS
Biphenyls(PBBS)
% 5L — 2K M¥ (PBDES) Polybrominated IEC 62321-6:2015 GC-MS
Diphenyl Ethers(PBDES)

KL R Test Result(s)

WA H Test Item(s) 4% Result TR MDL
Hr(Pb) Lead (Pb) N.D. 2 mg/kg
#(Cd) Cadmium (Cd) N.D. 2 mg/kg
7K (Hg) Mercury (Hg) N.D. 2 mg/kg
A (Cr(vl)) Hexavalent Chromium (Cr(V1)) N.D. 2 mg/kg

 JHATE Tedt Item(s) R Result JTER PR MDL
ZIRBEFE (PBBs) Polybrominated Biphenyls(PBBs)

—EZE Monobromobiphenyl N.D. 5 mg/kg
TRIR Dibromobiphenyl N.D. 5 mg/kg
—RER Tribromobiphenyl N.D. 5 mg/kg
VUYRECR Tetrabromobiphenyl N.D. 5 mg/kg
FIRELZ Pentabromobiphenyl N.D. 5 mg/kg
INIREXZK Hexabromobiphenyl N.D. 5 mg/kg
HIRER Heptabromobiphenyl N.D. 5 mg/kg
JUREXR Octabromobiphenyl N.D. 5 mg/kg
JUIRIER Nonabromobiphenyl N.D. 5 mg/kg
HRIEZK Decabromobiphenyl N.D. 5 mg/kg
tline: 400-6788-333  www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700  Complaint E-mail: complaint@cti-cert.com
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AT H Test Item(s) %58 Result FiEmHE MDL
% 1 — ZKM¥ (PBDEs) Polybrominated Diphenyl Ether S(PBDES)
— IR —ZKF¥ Monobromodiphenyl ether N.D. 5 mg/kg
IR —ZKE¥ Dibromodiphenyl ether N.D. 5 mg/kg
=R K Tribromodiphenyl ether N.D. 5 mg/kg
VUVR — 7Kk Tetrabromodiphenyl ether N.D. 5 mg/kg
TR K Pentabromodiphenyl ether N.D. 5 mg/kg
75IR 2K M#  Hexabromodipheny! ether N.D. 5 mg/kg
+HIR K% Heptabromodipheny! ether N.D. 5 mg/kg
J\IR 2K Octabromodipheny! ether N.D. 5 mg/kg
JUIR 2K % Nonabromodiphenyl ether N.D. 5 mg/kg
R K Decabromodiphenyl ether N.D. 5 mg/kg
MAFE S /3B AL R % WA

Tested Sample/Part Description Transparent liquid

B TR, |, RZHERCTEER.
-N.D. = Rfath (DT IR HR)
-mg/kg = ppm= EH/jrL—
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million

Hotline: 400-6788-333  www.cti-cert.com E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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KMFEFE Test Process

1 5y (Pb), #a(Cd)
Lead (Pb), Cadmium (Cd)

— Ll o - -
FrE fHan TERAM , AT | HIRRTER
Weigh sample and place it | Add digestion reagent Drigest the sample
ina wessel
R i s = B n
HIAEEAEE o RS
Dy 2 shingy Fesdue
Alkali Fusion/ s
FAI g'* ,F?ES EEFERE £cid Dissolution Filtration
Analyzed by [ MAkeup with
[CP-0OFS deionized water —
i
Solution
2. 7R(Hg)
Mercury (Hg)
FrEFSS T MR SR NG BRI TEREEEBR P T SR
Weigh sample and placeitina [——q a4 digestion rea gent ::> Drigest sarmple in i o owatwe
ri crovwawe di gestion vessel digestion owen
RS AR ATH -
N =t
FEDIAE <:: Fesidue
Allmli Fusion ot
. . . aLarE
Hi CF— OES EETNEDS Acid Dissolution Filtration
T ] Mvake up with
Analyred by dei anized water
ICP-CEZ S

Solution
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3. AMEE(Cr(vl))

Hexavalent Chromium(Cr (V1))

A |

Rk a=)

FreEffan THEERM

A0 AGH R

90-95200F# 3 <)~Et

W?ﬁ?l Zﬁiﬁfﬁa};ice Y Add digestion solution Heat at 90-95C for 3 hows
V
AN R ;f%%t;ﬁ I;IHE el i
: I ,': st the p e
Add test solution of the solution Cool and filter
i
YR E BT pH B AEERER FH UV-Vis 554F
Adjust the pH value — Ivlake up with
of the solution deionized water fnalyzed by UY-4is

4. Z IR (PBBs), ¥ Kfif(PBDES)
Polybrominated Biphenyls(PBBs) , Polybrominated Diphenyl Ether s(PBDES)

FEFEmTEEY AEMENER AR
Weigh sampleandplace —0 Extracted with
itina thimble organic solvent Concentrate the extract
FGC-MS5 1T BEailanss EREENLHEEERM
— Makeup with Transfer the extractintoa
Analyzed by GC-MI organicsolvent volutmetric flagk




Hotline:

o 4 5
Test Report

#EmE  SCLOLI061807004E %6 W It 6 T
Report No. SCL011061807004E Page 6 of 6

e vm B A

Photo(s) of the sample(s)
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*** End of report ***
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Thetest report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.

400-6788-333 www.cti-cert.com  E-mail: info@cti-cert.com  Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com
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